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Subject ¢ Spectral response test report.

This report presents results of radiation reflectance measurements on your sample. The
measurements of spectral responses were performed with Shimadzu UV-3100 UV-VIS-NIR Recording
Spectrometer. Spectral responses obtained from the measurements were employed to compute radiation
reflectance in the solar radiation region in accordance with ASTM E903_82 standard test method.

The thermal emittance of the specimen was directly measured from Emissometer made by
DEVICES&SERVICE model AE.

Results of the measurements are presented in the following table:

Solar Reflectance Solar Absorptance
Sample Thermal Emittance
(%) (%)
uruezgiifiouiaiioy 79.6 20.4 0.10
urvezgiliouddy 75.8 242 0.14
' o o
UHUIMANBERT 58.0 42.0 0.39
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This report is valid only for the specimens tested I does not apply 1o other pieces of matertal or products even though made by the same manufacturer
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